
STATE OF INDIANA 
 

INDIANA UTILITY REGULATORY COMMISSION 
 
 
PETITION OF THE CITY OF EVANSVILLE,  
INDIANA, FOR AUTHORITY TO ISSUE  
BONDS, NOTES, OR OTHER OBLIGATIONS,  
FOR AUTHORITY TO INCREASE ITS RATES  
AND CHARGES FOR WATER SERVICE, AND  
FOR APPROVAL OF NEW SCHEDULES OF  
WATER RATES AND CHARGES. 

 

) 
) 
) 
) 
) 
) 
) 
 

CAUSE NO. 45545 
                             
 

 
PUBLIC’S EXHIBIT NO. 5 

 
TESTIMONY OF SCOTT A. BELL 

 
ON BEHALF OF 

 
THE INDIANA OFFICE OF UTILITY CONSUMER COUNSELOR 

 
SEPTEMBER 3, 2021 

 
 
 

 
                  Respectfully submitted 
 

                                                INDIANA OFFICE OF UTILITY CONSUMER COUNSELOR               
[...]
• It is assumed that EWSU will need to hire five (5) additional full-time personnel (three 

performing primary operations and two for solids loading activities) to operate the facility at 

an average of 8 hours per day, 365 days per year.  

OUCC Attachment SAB-01 
Cause No. 45545 

Page 5 of 14



 
Figure 10-1 Conceptual Layout of South Plant Dewatering Facility 

Table 10-4 presents the estimated total project cost for this option and provides separate 

itemization of the dewatering facility and the proposed WTP. Following this, Table 10-5 presents 

the 30-year life cycle cost of the complete system.   

Table 10-4 Residuals Management Facility Project Costs 

Dewatering Cost Component Unit Quantity Unit Cost Project Cost 

Backwash Recycle - Pump Station Modifications LS 1 $880,000 $880,000  

Backwash Recycle - Influent Modifications LS 1 $366,000 $366,000  

Additional Forcemain Length LF 140 $350  $49,000  

Demolition (Clarifiers, Mechanisms) LS 1 $800,000  $800,000  

Sitework, Piping and Roadway Improvements LS 1 $900,000  $900,000  

New Thickening Clarifier Mechanism EA 2 $928,000  $1,856,000  

New Sludge Pumps EA 2 $30,000  $60,000  

Ex. Pump Station Miscellaneous Rehab LS 1 $100,000  $100,000  

300,000 Gallon Bolted Steel Tank GAL 300,000 $1.75  $525,000  

Thickened Sludge Mixers LS 1 $150,000  $150,000  

Thickened Sludge Transfer Pumps EA 3 $30,000  $90,000  

Dewatering Building SF 3,600 $180  $648,000  

Dewatering Centrifuge EA 2 $1,700,000  $3,400,000  

Polymer Activation and Storage System LS 1 $100,000  $100,000  

Screw Conveyor System LS 1 $900,000  $900,000  

OUCC Attachment SAB-01 
Cause No. 45545 

Page 6 of 14



Dewatering Cost Component Unit Quantity Unit Cost Project Cost 

Cake Storage - Concrete CY 590 $750  $443,000  

Cake Storage - Pavilion SF 8,800 $80  $704,000  

Front End Loader EA 2 $90,000  $180,000  

Drain Pump Station / Sanitary LS 1 $250,000  $250,000  

Non-potable Water System LS 1 $200,000  $200,000  

Process Valves, Piping, and Supports LS 1 $600,000  $600,000  

Extension of Outfall 005 LS 1 $750,000  $750,000  

Site Fencing LF 1,200 $65  $78,000  

Site Security LS 1 $50,000  $50,000  

HVAC and Plumbing LS 1 $500,000  $500,000  

Electrical and Control Systems LS 1 $2,400,000  $2,400,000  

Standby Generator LS 1 $500,000  $500,000  

Construction Subtotal $17,479,000  

Estimating Contingency 25% Construction Subtotal $4,370,000  

Contractor General Conditions 10% Construction Subtotal $1,748,000  

Contractor Overhead and Profit 12% Construction Subtotal $2,097,000  

Escalation to Midpoint 3% Construction Subtotal $524,000  

Engineering and Permitting 8% Construction Subtotal $1,398,000  

Bidding, Construction Admin. & Inspection 10% Construction Subtotal $1,748,000  

Testing and Commissioning 2% Construction Subtotal $350,000  

Total Project Cost - Dewatering Addition Only $29,714,000  

Total Project Cost - New Plant (Alternative 2b) $150,902,000  

Total Project Cost - New Plant with Dewatering $180,616,000  

 

Table 10-5 Residuals Management Facility 30-Year Life Cycle Cost 

Cost Component Unit Quantity Cost Annual Cost 

Thickening Elec. (Drives, Mixers, Pumps) kWh 524,257 $0.10  $52,400  

Dewatering Elec. (Centrifuge, Conveyor) kWh 1,494,690 $0.10  $149,500  

Misc. Building Systems Elec. kWh 200,779 $0.10  $20,100  

Polymer Chemical Pounds 120,620 $2.90  $349,800  

Dewatered Solids Storage / Loading - Fuel Gal 10,950 $4.00  $43,800  

Landfill Tipping Fee Dry Ton 8,041 $16.50  $132,700  

Truck Hauling Fee (14 CY truck - 1/day) Hauls 365 $100  $36,500  

Additional Personnel (w/ Benefits) FTE 5 $75,000  $375,000  

Dewatering Equipment Maintenance LS 1 $50,000  $50,000  

Replacement Component Life (yrs) $/Replace # Life Cycles 30-Year Cost 

Residuals Pumps 15 $180,000  2  $360,000  

Thickened Sludge Pumps 10 $60,000  3  $180,000  

Thickened Sludge Transfer Pumps 7 $90,000  4  $360,000  

OUCC Attachment SAB-01 
Cause No. 45545 

Page 7 of 14



Replacement Component Life (yrs) $/Replace # Life Cycles 30-Year Cost 

Thickener Drives/Mechanisms 20 $1,856,000  1  $1,856,000  

Mixers 20 $150,000  1  $150,000  

Dewatering Centrifuges 15 $3,400,000  2  $6,800,000  

Screw Conveyors 20 $900,000  1  $900,000  

Electrical Systems 20 $1,800,000  1  $1,800,000  

Front End Loader 20 $180,000  1  $180,000  

Salvage Component (Remaining Life) Life (yrs) Remain Life Full Value 30-Year Salvage 

Residuals Pumps 15 15 $180,000  ($180,000) 

Thickened Sludge Pumps 10 10 $60,000  ($60,000) 

Thickened Sludge Transfer Pumps 7 5 $90,000  ($64,000) 

Thickener Drives/Mechanisms 20 10 $1,856,000  ($619,000) 

Mixers 20 10 $150,000  ($50,000) 

Dewatering Centrifuges 15 15 $3,400,000  ($3,400,000) 

Screw Conveyors 20 10 $900,000  ($300,000) 

Electrical Systems 20 10 $1,800,000  ($600,000) 

Front End Loader 20 10 $180,000  ($60,000) 

Alternative Costs Summary       Cost Value 

Dewatering System Project Cost $29,714,000 

Annual Dewatering O&M Cost  $1,209,800  

Dewatering: 30-Year O&M Costs       $36,294,000  

Dewatering: 30-Year Replacement Cost       $12,586,000  

Dewatering: 30-Year Salvage Cost       ($5,333,000) 

Dewatering: Total 30-Year Life Cycle Cost       $73,261,000  

WTP (Alternative 1): 30-Year Life Cycle Cost without Dewatering   $241,776,000  

WTP (Alternative 1): 30-Year Life Cycle Cost with Dewatering $315,037,000  

 

10.4 Riverbank Filtration 

This alternative considers replacing the surface water intake structure with water drawn from RBF 

collector wells. In an ideal scenario, the water quality available through RBF is very similar to river 

water quality but has very low TSS due to natural filtration through the ground prior to entering the 

treatment plant. However, RBF investigations were performed by Layne in 2019 and yielded 

underwhelming results due to limited transmissivity and poor water quality including high hardness 

and metals. In fact, many of the collector wells cited in Chapter 8 of this report  are considered RBF 

wells. Given those results, it is expected that RBF would not fundamentally be any different than 

the previously discussed groundwater option in Section 10.2. That is, water would still include high 

hardness and metals and an excessive number of wells would be required. Therefore, the high-

level costs estimated in Section 10.2 are expected to be approximately the same as this option.  

OUCC Attachment SAB-01 
Cause No. 45545 

Page 8 of 14



10.5 Diversion to EWSU Wastewater Treatment Plant 

This option considers diverting the WTP residuals to the EWSU East Wastewater Water Treatment 

Plant (WWTP) for dewatering and disposal. The WWTP is located less than a quarter mile from the 

new WTP so the logistics of conveying residuals are not complicated.  However, sending the WTP 

sludge to the WWTP for treatment and disposal has many challenges from an operational and 

implementation perspective. A brief overview of the WWTP process and biosolids operation is 

summarized below: 

• The average WWTP influent flow is approximately 14 MGD with typical TSS concentrations 

of 160 mg/L. The East WWTP also receives solids from the EWSU West WWTP. 

• In 2020, the East WWTP processed (final dewatered solids to landfill) 3,454 dry tons which 

includes all solids from the West WWTP. This results in an average daily loading of 9.5 dry 

tons per day.   

• The biosolids process currently involves primary clarifiers with anaerobic digestion. 

Primary sludge is not currently thickened but there are plans to do this in the future. 

Secondary sludge is thickened via two rotary drum thickeners and all sludge is dewatered 

via three centrifuges. All dewatered solids are sent to the landfill. 

• The biosolids facility is currently staffed and operated 5 days per week. In 2020, there were 

240 operational days which translates to an average daily production of 14.4 dry tons per 

day when operating.  

Diverting the WTP residuals to the WWTP presents a major impact on both the wet stream and 

solids stream processes. Doing this creates a 330% increase in the dry tons per day of solids the 

WWTP plant would receive (increasing from 9.5 to 31.5 dry tons per day) and the primary 

challenges are discussed below. 

a. The current WTP residuals flow is nearly 4 MGD and adding this to the WWTP baseline flow 

(average daily flow increase of nearly 30%) reduces capacity which could be detrimental, 

especially during wet weather events. Additionally, this is incredibly inefficient as all flow 

will pass through high-energy intermediate pumping and aeration / biological treatment 

processes which do nothing for removal of the inert TSS in the WTP residual. To mitigate 

this, a backwash recycle step must be implemented at the WTP, as considered in the 

residuals management facility in Section 10.3.    

b. With backwash recycle, the decision is then whether to send residuals to the primary or 

secondary clarifiers. Sending to the primary clarifiers would destroy operations and 

efficacy of the anaerobic digesters as the WTP solids are inert and contain no volatiles. 

Sending to the secondary clarifiers would likely cause a similar inert dilution of solids 

needed for biological treatment but may be an option. However, to avoid inert dilution and 

disruption of biological treatment, it is recommended to construct a designated clarifier to 

thicken the WTP residuals.  

c. The rotary drum thickener capacity would need expanded considerably to accommodate 

the drastic increase in solids and the space to do so is not available. The new thickeners 

to meet the expanded capacity would therefore need to be housed in a facility which is not 

integral with the existing equipment.  

OUCC Attachment SAB-01 
Cause No. 45545 

Page 9 of 14



d. The dewatering centrifuge capacity would need to be expanded considerably and like the 

thickening equipment, space to do so is not available. Therefore, any new equipment would 

be installed in a facility which is not integral with the existing centrifuges.  

e. The WWTP currently sends residuals to a landfill but is considering land application. If the 

WTP residuals were blended with biosolids, the product would be far too inert for land 

application and would eliminate any such possibility (let alone staying below the required 

mercury concentrations for land application). Therefore, an ability to separate the two 

dewatered streams would need to be included in the design.  

f. The WWTP plant staffing and/or hours of operation would need to increase with the 

substantial increase in solids production.  

The viable strategies to mitigate the hydraulic, biological, and operational issues described above 

effectively result in a stand-alone dewatering facility at the WWTP site. This is not fundamentally 

any different that the WTP residuals dewatering facility described in Section 10.3 at the existing 

south plant. The differences would be a longer forcemain is required to convey residuals and this 

would require new clarifiers rather than using existing tanks – both translating to higher project 

costs. Additionally, the amount of space available on the WWTP site poses construction 

challenges. Therefore, if a residuals dewatering facility is required, it is much more practical to 

construct this at the existing WTP site than to attempt to build a facility on the WWTP site.  

10.6 Dewatering Bags 

Dewatering bags are a geotextile product into which solids-latent water is pumped and the fabric 

acts as a filter retaining sediment within the bag while water passes through. Common applications 

for these are temporary sediment control measures at construction sites where water (commonly 

stormwater) is pumped out of pits or trenches, at smaller capacity water and wastewater treatment 

facilities for residuals dewatering, and at industrial facilities for sludge storage and management. 

Continuous use for larger capacity facilities is rare, as they have a large footprint and require a 

considerable amount of effort to remove once full involving use of front-end loaders or backhoes 

to rip apart the bags and load the contents into a truck to haul offsite. Bags are not reusable once 

they reach their maximum solids content. The bags are rarely located indoors due to footprint 

requirements, and in colder climates there can be issues with the solids and fill / drain piping 

freezing. Although they do pose some operational challenges, they are typically lower in capital 

cost than a mechanical dewatering system. This option considers their use at EWSU and a 

summary of the conceptual design parameters is provided below:   

• The new WTP process and subsequent residuals loading is assumed to be the same as 

that described in Table 10-1 and Section 10.3. This was estimated as an average solids 

loading of 22.03 dry tons per day. 

• Backwash recycle will be implemented at the new WTP to reduce the hydraulic loading 

to the bags and all sludge will be generated in the pretreatment basins. The costs used 

in Section 10.3 for the addition of backwash recycle system are included in this Option.  

• It is assumed that the dewatering bag will achieve a final dewatered solids content of 

20% having a specific gravity of 1.1 prior to needing disposal. This effectively results in 

a wet solids volume of about 11.9 cubic yards per day.   

OUCC Attachment SAB-01 
Cause No. 45545 

Page 10 of 14



• It is assumed that polymer is fed at a rate of 15 pounds of polymer per dry ton of solids 

to achieve the 20% solids noted. A small polymer building with a restroom for personnel 

is included in the cost estimate.  

• Individual dewatering tubes are assumed to be 60-feet in circumference with a length of 

200 feet. Characteristics of such a dewatering tube are as follows: 

• Maximum fill height: 6.5 feet 

• Effective bag laydown width: 24 feet each 

• Volumetric capacity assuming 20% solids achieved: 424 cubic yards per bag. 

• The average solids loading rate equates to filling 11 bags per year. Space for a total of 

12 bags is provided in this alternative to allow for adequate time for individual bag filling, 

drying, and excavation and disposal.   

• All bags are staged on a concrete containment pad which is designed to collect bag 

filtrate via a series of drains piped together in a common header and discharged to the 

river via Outfall 002, which will be extended to conceal the plume.   

The location of the dewatering bags is proposed to be in place of the current north plant and 6.5 

MG clearwell. This area will be demolished and redeveloped for the dewatering bag area following 

commissioning of the new WTP and is shown conceptually in Figure 10-2. 

 

Figure 10-2 Conceptual Layout of Dewatering Bag Facility 

Table 10-6 presents the estimated total project cost for this option and provides separate itemization of 

the bag dewatering facility and the proposed WTP. Following this, Table 10-7 presents the 30-year life 

cycle cost. 

 

 

OUCC Attachment SAB-01 
Cause No. 45545 

Page 11 of 14



Table 10-6 Dewatering Bag Facility Project Costs 

Dewatering Cost Component Unit Quantity Unit Cost Project Cost 

Backwash Recycle - Pump Station Modifications LS 1 $880,000 $880,000  

Backwash Recycle - Influent Modifications LS 1 $366,000 $366,000  

Deduct: Reduced Forcemain Length LF 220 $350 ($77,000) 

North Plant Demolition LS 1 $150,000 $150,000  

Controlled Density Fill - Clearwell & Basins CY 44,600 $75 $3,345,000  

Access Drives / Entrance LS 1 $100,000 $100,000  

Sitework Drainage and Grading LS 1 $80,000 $80,000  

Concrete Bag Staging Area CY 4,300 $600 $2,580,000  

Filtrate Containment Area Drain Piping LF 2,800 $300 $840,000  

Extension of Outfall 002 LS 1 $750,000 $750,000  

Dewatering Bags (Initial Purchase) EA 12 $8,000 $96,000  

Dewatering Bag Fill Piping & Valves LS 1 $250,000 $250,000  

Piping Insultation & Freeze Protection LS 1 $150,000 $150,000  